CONTENTS-FRAME GROUP

Fo1 F02 FO3
LOCK KIT MUFFLER FRAME
SHLOCKKIT HAEMUFFLER | EROAIFRAMEASSYI | “l. . i
2y g% . 1 e
: m"&: m%% Y w#ﬁaﬂv'u %h
: ‘ s’ %,
» Cn, | i v .
210 Taw !
~n &~
@ 79 \ = ‘ J m
=7 2> |\ o .,
Ve ?§> o )
N we 00
Vi w » So-u
F03-2 F03-3 F04-1
FRAME 2 GEARSHIFT LEVER PLASTICS |
FRERNFRANEASSYI | FEFIGEARSHIFT LEVER EHE PLASTICS |
] ]
3
,75§§ T
/ ]
/ B Q
7 Y, 2 @
F04-2 F04-3 F04-3-V2
PLASTICS I PLASTICS TII PLASTICS I
BHAEPLASTICS I BREIUPLASTICS TT WRENPLASTICS IV

F04-5
PLASTICS V

F04-6
PLASTICS VI

F04-7

PLASTICS VI

BRI VIPLASTICS V ]
e

RFVIPLASTICS VI

BHHPLASTICS I




CONTENTS-FRAME GROUP

FO5 FO6 FO7
FRONT SUSPENSION REAR SUSPENSION FRONT WHEEL
TEHIFRONT SUSPENSION EEXEREAR SUSPENSION HEEFIFRONT WHEEL

FO8
BRAKE SYSTEM

F10 F11
STEERING SYSTEM

REAR WHEEL

15 R4/BRAKE SYSTEM

KA EH/STEERING SYSTEM

JEH/REAR WHEEL

“3/ 1/3/4/5’5/7[5/10//1\113/16“5
E o
F12 F13 F14
FUELTANK SEAT ASSY FOOTREST
W EIFUEL TANK BB EASEAT ASSY WRIFOOTREST
1
Vi
F15 F16 F17
ELECTRIC SYSTEM LIGHTS DASHBOARD
%8 RDASHBOARD ASSY
A FFHELECTRIC SYSTEM . @ u au HTANLIGHT
[« S}
o m)
Y& ¢ [




CONTENTS-FRAME GROUP

F18

COOLING SYSTEM

F19-1
WARNING DECAL

F19-3
L FUEL TANK LABEL

Failure to follow these instructions may resultin serious.

injury or death.

@ Read the Owner’s Manual carefully before riding. Do not
attempt to do any improper modification or customization

to the vehiclo.

@ Always wear helmet and protective gear.

 Use unleaded gasoline of 95 Octane or above.

Do ot touch mufler, radiator and engine when hot. Do
nottouch rotating parts such as wheels during running

@ Drive according {0 road conditions. Slow down in poor
visibility and on slippery road surfaces.

@ Have your vehicle serviced or adjusted regularly,
espeally the drive chain.

Do not run the engine atidle for a prolonged period.

® Always start driving at the 1" gear.

@ Shutoffthe engine when th il prossure indicatoreais on

A G TG00 BT
73

58

Xk

Cl-a B

Cl o

F20

TOOLS

F36
FUEL VAPORIZATION SYSTEM

F38
OWNERS MANUAL

WETR/TOOS

R AR F4/FUEL EVAPORATION SYSTEMI

{ A~ ="
> s ! ‘

& @

©crmoro

250CL-C

OWNER'S MANUAL

Fa1

AIRFILTER

ZHBIARFILTER




EO1-1 EO1-2 EO01-3
RIGHT CRANKCASE LEFT CRANKCASE RIGHT SIDE COVER (SLIPPING CLUTCH-VAVE)

[ EHRRFHEIRIGHT CRANKCASE | || R SALEFT CRANCCASEASSY A BRRIGHTSOE COVERASSY |

|

'
EO1-4 E02-1
LEFT SIDE COVER CYLINDER HEAD COVER
id
E02-3 E02-4 E03
CYLINDER & PISTON CAMSHAFT MAGNETO
EAVERCYLNOERAPSTON T SRCANSHAFT BN
/1;

EO05-C EO6-1

CRANKSHAFT&CONNECTING ROD CLUTCH (SLIPPING CLUTCH - VAVE) TRANSMISSION (1)
RAEERCLUTCH ASSY  BERABATRANSMISSIONASSY |
LS

E04

Po.

0t
Ay,
- @




CONTENTS—ENGINE GROUP

E06-2 TRANSMISSION (2) E07 E08
TRANSMISSION (2) OIL PUMP WATER PUMP
BATALRUTRANSMISSION ASSY HRIEREROL PUMP kA WATER PUMP
0
] @ o) @
20 80), 6
/0
of7 2 %
W
o
5~ W g g@@
oy, LER & )
: 6 13 ~
3
a
E09 E16 E17-A
STARTING SYSTEM BALANCER SHAFT THROTTLE&INJECTOR
TEISTARTING SYSTEM %2 BALANCE ASSY T SRS THROTILE GNJECTOR
u
nh
@7 ve
\/ t{f
2
5
{ ( ‘
()
Vig Vi

5




B A/LOCK KIT

FO1 LOCK KIT

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-011000-7101 LOCK KIT 1
2 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
3 6AQV-011020-7100 KEY 2
4 CFCV-CAC002-2000-M1 CLIP 1




HH 2MUFFLER

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-004100-M300 OXYGEN SENSOR 1
02 6KM0-020010 SEAL WASHER, EXHAUST PORT 1
03 8010-020001 NUT M8, MUFFLER JOINT 2 M8
04 6KMV-021100-M300 EXHAUST PIPE 1
05 30006-080035810 BOLT 3 M8x35
06 A000-020005 BUSHING 4
07 A000-020004 DAMPER, MUFFLER 2
08 30204-080810 LOCK NUT 2 M8
09 6AQV-021400-1000 GRAPHITE SEAL BUSHING 1
10 6AQV-021500-1000 CLAMP KIT 1
11 6KMV-021300-M300 MUFFLER BODY ASSEMBLY 1
12 6KMV-021005-M300 SCREW 2 M6x12
13 30303-060900 WASHER 2 6
14 30306-060800 WASHER 2 o6
15 6KMV-021030-M300 MUFFLER GUARD 2 1
16 6KMV-021004-M300 GUARD RUBBER SLEEVE 1
17 6KMV-021010-M300 GUARD 1
18 6GU#-021005-6000 GUARD RUBBER SLEEVE 2




EBERIFRAMEASSY] |

Vi

F03-1 FRAME 1
Item No. Parts Number Parts Name(EN) ty Specification
1 6WWV-047002-5000 INNER HEX SCREW M6x25 2
2 9060-180029 RADIATOR SLEEVE TUBE 4
3 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
4 6KMV-030270-M300 DASHBOARD BRACKET 1
5 30306-060112 WASHER 2 6
6 6WWV-047102-5000 INNER HEX SCREW M5x14 4
7 6KMV-030008-M300 FRAME RH WIRE CLIP 1
8 6KMV-031000-M301-01-0BP00 FRONT FRAME ASSEMBLY 1 MAUD SPIRIT BLACK
9 30902-0420820 RIVET 2 GB/T12618 4.2x8
10 6FIA-190012 VIN PLATE 1
11 6WWV-046802-5000 INNER HEX SCREW M6x16 4
12 6KMV-030220-M300 HEADLIGHT RH BRACKET 1
13 6KMV-030210-M300 HEADLIGHT LH BRACKET 1
14 30204-102810 NUT 3 M10x1.25
15 30006-102045810 BOLT 1 M10x1.25x45
16 6KMV-030007-M300 FRAME LH WIRE CLIP 1
17 6KMV-030014-M300 RADIATOR RH GUARD LOWER BRACKET 1
18 30006-060012870 BOLT 6 M6x12
19 6GU#-140097-6000 FRAME FRONT DECO CLASP 2
20 6KMV-030030-2000 T-TYPE BUSHING ASSY 2
21 6KMV-030003-2000 FRONT DAMPING RUBBER, ENGINE 2
22 6KMV-030010-2000 FRONT CONNECTING BRACKET, ENGINE 1
23 30006-102080810 BOLT M10x1.25x80 1 M10x1.25x80
24 6KMV-030002-2001 RH BRACKET, ENGINE 1
25 30204-080810 LOCK NUT 1 M8
26 30006-102140810 BOLT 1 M10x1.25x140
27 6KMV-030001-2001 LH BRACKET, ENGINE 1
28 30006-102180810 BOLT M10x1.25x180 1 M10x1.25x180
29 6KWV-041114-1000 RUBBER HEAD 1
30 6KMV-041112-3000 M6 RUBBER SLEEVE 4
31 30006-080090810 BOLT 1 M8x90
32 6KMV-030250-M301 ABS BRACKET 1
33 6AQV-120002-7100 CUSHION RUBBER WASHER 2 "
34 6KMV-030011-M300 CABLE CONNECTOR BRACKET 1
35 6KMV-030010-M300 FRONT SEAT LIMIT PLATE 1
36 6KM#-040702-8000 SCREW 6
37 6KMV-030006-M300 SIDE COVER REAR BRACKET 2
38 6KMV-030360-M300 BATTERY LOWER BRACKET 1
39 6KMV-030009-M300 BATTERY PRESS PLATE 1
40 6WWV-045801-5000 PITTED RUBBER 2
41 6WWV-030019-5000 CUSHION SLEEVE 2
42 30204-060810 NUT 2 M6
43 6AQV-030370-7100 TAIL LIGHT BRACKET 1
44 6AQV-033098-7100 DEAD BOLT PLATE 1
45 6KMV-035000-M300 REAR LH FENDER BRACKET 1
46 6KMV-036000-M300 REAR RH FENDER BRACKET 1




ERE A T/FRAME ASSYI

FO03-2 FRAME 2
Item No. Parts Number Parts Name(EN) ty Specification
1 30102-080020870 SCREW 4
2 6KMV-030700-M300-0BP00 LOWER BRACKET 1 MAUD SPIRIT BLACK
3 6WWV-030013-5000 SCREW M8X16 2 M8X16
4 6KMV-030280-M301 HORN BRACKET 1
5 30006-080060810 BOLT 1 M8x60
6 30006-080030810 BOLT 1 M8x30
7 A000-030004 SIDE STAND SPRING SLEEVE 1
8 A000-030210 SIDE STAND SPRING ASSY 1
9 30208-102010 NUT 1 M10x1.25
10 6KMV-030400-M301 SIDE BRACKET ASSY 1
11 A000-030006 SIDE STAND BOLT 1




% #FIGEARSHIFT LEVER

FO03-3 GEARSHIFT LEVER

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KMV-141000-M300 GEARSHIFT ROD CONNECTING ASSEMBLY 1
2 30102-080025810 SCREW 1 M8x25@COLOR ZINC-PLATED
3 6NQ#-140104-6002 PEDAL BOLT 1
4 6GUV-140101-6000 FOOT PEDAL RUBBER SLEEVE 1
5 6KMV-141030-M300 GEARSHIFT PEDAL ASSY 1
6 6GUV-140160-8000 KNUCKLE BEARING 1
7 30200-06087L NUT M6 1 M6
8 6KMV-140121-M300 MIDDLE CONNECTING ROD 1
9 6GUV-140140-8000 KNUCKLE BEARING 1
10 30121-060016870 SCREW 2
11 30200-060870 NUT 1
12 6AQV-141040-6000 GEARSHIFT SWING ARM 1
13 30006-060022870 BOLT 1 GB/T5789_M6x22_8.8




R 1/PLASTICS 1

FO04-1 PLASTICS 1

Item No. Parts Number Parts Name(EN) ty Specification

1 6KMV-041702-M301 DASHBOARD SIDE COVER 1

2 6KM#-040081-8000-M1 NUT CLIP M5 1

3 6KMV-041701-M300 DASHBOARD LOWER GUARD 1

4 8080-041130 EXPANSION RIVET ASSY 2

5 6WWV-046502-5000 STEPPED SCREW M5 1

6 6AQV-110031-7100 FENDER RUBBER 1 8

7 6KMV-041603-M300 FRONT TURN LIGHT ADAPTER 2

8 30110-420095070 SELF-TAPPING SCREW 2 ST4.2x9.5

9 6KMV-041602-M301 FRONT RH TURN LIGHT BRACKET 1

10 30102-050012870 SCREW 2 M5x12@BLACK ZINC-PLATED
11 6KMV-041601-M301 FRONT LH TURN LIGHT BRACKET 1




#RMET/PLASTICS 1T

F04-2 PLASTICS 1II

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KMV-040301-M300 PIPE PLATE 1
2 6WWV-046702-5000 INNER HEX SCREW M6x12 2
3 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 6
4 6090-040302 CUSHION SLEEVE 4
5 6090-040303 BUSHING 4
6 6KMV-040501-M300-0BM00 FRONT FENDER 1 NEBULA BLACK
6 6KMV-040501-M300-0GK00 FRONT FENDER 1 GENTLE GREEN
7 6KMV-041802-M300-0BM00 RH RADIATOR DECO PART 1 NEBULA BLACK
8 6KMV-041804-M300 RADIATOR RH PANEL 1
9 6KMV-041112-3000 M6 RUBBER SLEEVE 2
10 30110-421130010 SELF-TAPPING SCREW 8 ST4.2x13@COLOR ZINC TRIVALENT CHROMIUM
11 6KMV-041801-M300-0BM00 LH RADIATOR DECO PART 1 NEBULA BLACK
12 6KMV-041803-M300 RADIATOR LH PANEL 1
13 6KWV-041114-1000 RUBBER HEAD 1




#HAT/PLASTICS I

FO04-3 PLASTICS III

Item No. Parts Number Parts Name(EN) ty Specification
1 6KMV-041811-M300 WATER BOTTLE COVER 1
2 6NT1-041510 BUCKLE ASSY 2
3 6NQ#-000202-6001 CONVEX BOLT 2
4 6KMV-040325-M300 VEHICLE LOWER RH PANEL 1
5 6KMV-043601-M300 CANISTER COVER 1
6 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 6
7 0010-013009-0010 BOLT M6x40 2 M6x40
8 6KMV-040001-M300 SMALL PULLEY COVER 1
9 0010-023010-0010 BOLT M6x20 1 M6x20
10 6KMV-040702-M300 PULLEY LOWER GUARD 1
11 6KMV-040701-M300 PULLEY UPPER COVER 1




S84 V/PLASTICS IV

Vi

FO04-4 PLASTICS IV

Item No. Parts Number Parts Name(EN) ty Specification
1 6KMV-040316-M300-0BM0O0 RH VEHICLE DECO PART 1 NEBULA BLACK
2 6KM#-040066-8001 SPONGE STRAP 4
3 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
4 6KMV-040324-M300 RH FRAME PANEL 1
5 6KMV-040312-M300-0BM0O0 RH VEHICLE COVER 1 NEBULA BLACK
6 6KMV-041112-3000 M6 RUBBER SLEEVE 4
7 6KMV-040315-M300-0BM00 LH VEHICLE DECO PART 1 NEBULA BLACK
8 6KMV-040311-M300-0BM00 LH VEHICLE COVER 1 NEBULA BLACK
9 6KMV-040323-M300 LH FRAME PANEL 1




FO04-5 PLASTICS V

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KMV-040314-M301 VEHICLE RH SKID PLATE 1
2 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 8
3 6WWV-046502-5000 STEPPED SCREW M5 7
4 6KM#-160420-8001 SPONGE MAT 6
5 9060-040310 CLAMP ASSY 2
6 6KM#-040081-8000-M1 NUT CLIP M5 8
7 6FIV-040401-7100 RUBBER HEAD 3
8 6AQV-110031-7100 FENDER RUBBER 1 8
9 6KMV-040605-M300 BATTERY BOX PRESS PLATE 1
10 6KMV-040317-M300 SEAT FRONT PANEL 1
11 6WWV-047102-5000 INNER HEX SCREW M5x14 2
12 6KMV-040313-M301 VEHICLE LH SKID PLATE 1




BRI VI/PLASTICS VI

V2

FO4-6 PLASTICS VI

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-110031-7100 FENDER RUBBER 1 5
2 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 8
3 6KWV-041108-1000 BATTERY FRONT SPONGE MAT 1
4 6KMV-040332-M300 BATTERY BOX 1
5 6WWV-046702-5000 INNER HEX SCREW M6x12 7
6 6KMV-040331-M300 REAR FENDER FRONT PART 1
7 6KMV-040811-M301-0GM00 REAR OUTER FENDER 1 GENTLE GREEN, IVORY WHITE
7 6KMV-040811-M301-0BM00 REAR OUTER FENDER 1 NEBULA BLACK




BB VI/PLASTICS VI

FO04-7 PLASTICS VII

Item No. Parts Number Parts Name(EN) Qty Specification

1 6WWV-047102-5000 INNER HEX SCREW M5x14 4

2 6AQV-040802-7100 REAR FENDER DECO COVER 1

3 6KM#-040081-8000-M1 NUT CLIP M5 2

4 6NT1-041510 BUCKLE ASSY 1

5 6AQV-040801-7100-10 REAR FENDER 1 "

6 6AQV-040805-7101 REAR FENDER PLUG 1

7 30110-421130010 SELF-TAPPING SCREW 2 ST4.2x13@COLOR ZINC TRIVALENT CHROMIUM
8 6AQV-040803-7100 LICENSE LIGHT BRACKET 1




i B /FRONT SUSPENSION |

Vi

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-050600-M302-M1 FRONT LH SHOCK ABSORBER 1
02 6AQV-110031-7100 FENDER RUBBER 1 3
03 6KMV-050502-M301 FRONT FENDER BRACKET 1
04 30006-060022870 BOLT 4 GB/T5789_M6x22_8.8
05 30102-080030870 SCREW 2 M8x30
06 6KMV-050500-M302-M1 FRONT LH SHOCK ABSORBER 1
07 6KMV-050003-M300 UPPER TRIPLE CLAMP SCREW 1
08 A000-050004 WASHER 1 5
09 6KMV-050001-M300 UPPER TRIPLE CLAMP 1
10 30102-080025870 SCREW 6 M8x25@BLACK ZINC-PLATED
11 A000-050006 LOCK NUT 1 1
12 A000-050008 WASHER 1 5
13 A000-050007 LOCK NUT 2 1
14 A000-050009 DUST CAP, UPPER RETAINER 1
15 A000-050100-10000 STEERING BEARING ASSY 2
16 A000-050400 [TI-DUST CAP, LOWER RETAINING R] 1
17 6KMV-050300-M301 LOWER TRIPLE CLAMP ASSEMBLY 1
18 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
19 6AQV-050350-7100 HEADLIGHT BRACKET 1
20 A000-050011 RUBBER PLUG 2 1




FB2/REAR SUSPENSION |

4
FO6 REAR SUSPENSION
Item No. Parts Number Parts Name(EN) Qty | Specification
01 30006-102050810 BOLT 2 M10x1.25x50
02 30305-100112 WASHER 6 GB/T96_10
03 6KMV-060100-M300-M1 REAR SHOCK ABSORBER 2
04 30006-102040810 BOLT 2 M10x1.25x40
05 30204-143810 NUT 1 M14x1.5
06 6KMV-060004-M300 VEHICLE LOWER RH PANEL BUSHING 1
07 6KMV-060005-3000 CAP, REAR FORK LINER 2 2
08 6WWV-060030-5000-10 OIL SEAL 4
09 30403-02280 NEEDLE BEARING 2
10 6KMV-060003-3000 REAR FORK INNER BUSHING 2
11 6KMV-060002-M300 CHAIN GUARD BUSHING 1
12 6KMV-060007-2000 CAP, REAR FORK LINER 2
13 6WWV-060004-5000 WASHER, REAR SWING ARM 2
14 6KMV-060001-2000 SHAFT, REAR FORK 1
15 6KMV-060300-M300 REAR FORK ASSEMBLY 1
16 30006-102030810 BOLT 1 M10x1.25%x30
17 6L30-060013 CHAIN ADJUSTER LOCK NUT 2
18 6L30-060002 CHAIN ADJUSTING BOLT 2
19 6KMV-060003-M301 BELT ADJUSTER 2




Hi#H/FRONT WHEEL

@\ ro

s

P

FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) Specification
1 6AQV-070001-7100 FRONT WHEEL SHAFT
6AQV-070200-1000-20 OIL SEAL
30400-01785 BEARING

6AQV-070202-7100

FRONT RIM MIDDLE SPACER

6AQV-070002-1000

FRONT WHEEL SHAFT BUSHING

30705-1601

TIRE

6AQV-070200-7100-0Bv00

FRONT RIM ASSEMBLY

MIDNIGHT BLACK

(N[O |h|WIN

5190-070030-1000

VALVE, INFLATION

|—-|—~|—-|—~|—ANN|—A2'




1|5 Z4/BRAKE SYSTEM

[1/3/415/6/7/8/10/11/13/14/15|

3

FO8 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-081500-M300-M1 HAND BRAKE MASTER CYLINDER 1
02 6KMV-081100-B000-20 BRAKE LEVER 1
03 6KMV-081000-M300-20 WASHER 16
04 6KMV-081000-M300-21 HOSE BOLT 7
05 6KMV-081010-M300 FRONT BRAKE INLET PIPE 1
06 6KMV-081100-M300-M1 MAB EXECUTION UNIT 1 "
07 6KMV-081020-M300 FRONT BRAKE OUTLET PIPE 1
08 6KMV-081200-M300-M1 FRONT BRAKE CALIPER ASSY 1
09 6KMV-0812A0 BRAKE PAD ASSY 1
10 6KMV-081040-M300 REAR BRAKE OUTLET PIPE 1
11 6KMV-081400-M300-M1 REAR BRAKE CALIPER ASSY 1
12 6KM0-0911B0 REAR BRAKE PAD ASSY 1
13 6KMV-081030-M300 REAR BRAKE INLET PIPE 1
14 6KMV-081700-3000-M1 HYDRAULIC SWITCH ASSY 1
15 6KMV-081300-M300-M1 REAR BRAKE MASTER CYLINDER 1
16 6NTV-080004-4101-M1 SPEED SENSOR 2
17 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
18 6K10-080005 FRONT BRAKE DISC BOLT 9
19 6AQV-080002-1000 FRONT GEAR RING 1 "
20 6KMV-080001-M300 FRONT BRAKE DISC 1
21 6KJ0-080003-00001 BRAKE HOSE CLIP 6 "
22 30102-060016810 SCREW 1 M6x16
23 30102-102060810 SCREW 2 M10x1.25x60@TRIVALENT CHROMIUM
24 6WWV-046902-5000 INNER HEX SCREW M6x20 2
25 6WWV-030019-5000 CUSHION SLEEVE 2
26 9060-180029 RADIATOR SLEEVE TUBE 2
27 30006-060040870 BOLT 2 GB/T5789_M6x40
28 6AQV-080400-1000 SPRING 1
29 6KMV-080300-M300 REAR BRAKE PEDAL ASSEMBLY 1
30 30102-080025810 SCREW 1 M8x25@COLOR ZINC-PLATED
31 6NTG-080009 REAR GEAR RING 1
32 6AQV-080006-1000 REAR BRAKE DISC 1
1

33

6KMV-081000-M301-M1

MAB HYDRAULIC BRAKE ASSEMBLY




1 R4/STEERING SYSTEM

F10 STEERING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 6KMV-100700-M300 THROTTLE CABLE 1
02 6KMV-100800-M300 ADJUSTABLE THROTTLE CABLE 1
03 6KMV-100300-M300 BALANCE BLOCK ASSEMBLY 2
04 A000-100010-20000 RH HAND GRIP ASSY 1
05 6KMV-167000-M300 RH HANDLEBAR SWITCH ASSEMBLY 1
06 6KMV-100100-M300 HANDLEBAR PIPE 1
07 30121-080025700 SCREW 4 M8x25
08 6KMV-100006-M300 HANDLEBAR COVER 2
09 6KMV-100032-M300 HANDLEBAR BRACKET ASSEMBLY 2
10 6KJ0-050005 WASHER 4
11 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP 4
12 6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP 2
13 30204-102810 NUT 2 M10x1.25
14 6KMV-100601-M300 HANDLEBAR LH & RH CABLE HOOK 1
15 6WWV-046702-5000 INNER HEX SCREW M6x12 2
16 6KMV-166000-M300 LH HANDLEBAR SWITCH ASSEMBLY 1
17 6KMV-100600-M300 CLUTCH CABLE 1
18 6FI13-100300-10000 CLUTCH LEVER ASSY 1
19 6F13-100301 CLUTCH LEVER 1 ABS
20 A000-100001-10000 LH HAND GRIP 1
21 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
22 6KJ0-100002 CLUTCH PULL BINDING 2




JE#/REAR WHEEL

[
20
F11 REAR WHEEL
Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-060006-1000-M1 NUT 1 M16x1.5
02 30705-1602 TIRE 1
03 6AQV-110004-1000 REAR WHEEL RH SHAFT SLEEVE 1
04 6AQV-110200-7100-0BV00 REAR RIM ASSEMBLY 1 MIDNIGHT BLACK
05 30500-027800N OIL SEAL 1 FB27x47x7
06 30400-01784 BEARING 2
07 6AQV-110202-7100 REAR RIM MIDDLE SPACER 1
08 5190-070030-1000 VALVE, INFLATION 1
09 6AQV-110004-7100 DRIVEN PULLEY SEAT DAMPER 6
10 6AQV-110003-7100 DRIVEN PULLEY SEAT SHAFT SLEEVE 1
11 6AQV-110501-7100 DRIVEN PULLEY SEAT 1 "
12 30400-02503 BEARING 1 6205-2RS
13 30800-05205 CIRCLIP FOR HOLE 1 52
14 30501-035800N OIL SEAL 1 GB9877.1_FB35x52x8
15 6AQV-110003-1000 REAR WHEEL LH SHAFT SLEEVE 1
16 6KMV-110009-M300-M1 DRIVEN PULLEY 1
17 6AQV-110034-7100 DRIVEN PULLEY SEAT STUD 6 "
18 30204-102810 NUT 6 M10x1.25
19 6KMV-110001-M300 REAR WHEEL SHAFT 1
20 6KMV-110008-M300-M1 SYNC BELT 1
21 30121-080020870 SCREW 2 M8x20@BLACK ZINC-PLATED
22 6KMV-110010-M302 REAR FENDER INNER PLATE ASSEMBLY 1
23 6WWV-046702-5000 INNER HEX SCREW M6x12 1
24 6AQV-110031-7100 FENDER RUBBER 1 12
25 6AQV-110500-7100 DRIVEN PULLEY SEAT ASSEMBLY 1




HF/FUEL TANK

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KMV-122000-M301-10 FUEL TANK WITH DECAL ASSEMBLY 1
1 6KMV-121000-M300-0BM0O FUEL TANK ASSEMBLY 1 NEBULA BLACK
1 6KMV-121000-M300-0RT00 FUEL TANK ASSEMBLY 1
2 6AQV-120002-7100 CUSHION RUBBER WASHER 2 "
3 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
4 5020-031002 FRONT LICENSE BRACKET RUBBER SLEEVE BUSHING 2
5 30204-060810 NUT 2 M6
6 6KMV-120030-M300-0BP00 FUEL TANK REAR LOWER BRACKET ASSEMBLY 1 MAUD SPIRIT BLACK
7 6WWV-046802-5000 INNER HEX SCREW M6x16 4
8 6WWV-047101-5000 M5x14 INNER HEX SCREW 2 M5x14
9 6KMV-120010-M300 HIGH-PRESSURE FUEL HOSE ASSEMBLY 1
10 6070-120400 CLAMP 2 Dia14.5
11 6090-120210 QUICK JOINT 2
12 6KMV-170200-M301-M1 FUEL LEVEL SENSOR 1
13 30202-060110 NUT 4 M6
14 6KMV-150900-M300 FUEL PUMP ASSEMBLY 1




JE4 5 1RISEAT ASSY

6WWV-046702-5000

INNER HEX SCREW M6x12

F13 SEAT ASSY
Item No. Parts Number Parts Name(EN) ty Specification
1 6KMV-130100-M301 FRONT SEAT ASSY 1
1 6KMV-130100-M301-10 FRONT SEAT ASSY 1
2 6KM0-130204 RUBBER DAMPER 8
3 6KM0-130205 CUSHION RUBBER WAHSER 2
4 30006-060030810 BOLT 2 M6x30
5 6AQV-130002-7101 SEAT BRACKET 1
6 6KWV-130300-1000 TIE BAND ASSEMBLY 1
7 6KM0-120010 T-TYPE BUSHING ASSY 2
8 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
9 6KMV-130200-M300 REAR SEAT ASSEMBLY 1
9 6KMV-130200-M300-10 REAR SEAT ASSEMBLY 1
1
2

ol
=[O

6KMV-130101-M300

DAMPER RUBBER




W#/FOOTREST

F14 FOOTREST

Item No. Parts Number Parts Name(EN) Oty Specification
1 6KMV-035000-M300 REAR LH FENDER BRACKET 1
2 6KMV-036000-M300 REAR RH FENDER BRACKET 1
3 6GU#-140201-6000 BOLT M8x25 4
4 30006-102025810 BOLT 4 M10x1.25x25
5 30102-080060810 SCREW 4 M8x60@TRIVALENT CHROMIUM
6 6GU#-140080-6000 REAR FOOTREST RUBBER ASSY 2
7 6GU#-140041-6000-0BP00 REAR LH FOOTREST SEAT 1 MAUD SPIRIT BLACK
8 30105-050014470 SCREW 4 M5x14
9 6GU#-140051-6000-0BP00 REAR RH FOOTREST SEAT 1 MAUD SPIRIT BLACK
10 A000-140142 PIN SHAFT Dia 8 2 Dia 8
11 A000-140106 LOCATING GASKET 2 2
12 A000-140104 LOCATING GASKET 1 2
13 30802-00603 CIRCLIP 6 2 6
14 6KMV-140030-M300 REAR LH FOOTREST BRACKET ASSEMBLY 1
15 6KMV-140040-M300 REAR RH FOOTREST BRACKET ASSEMBLY 1
16 30006-080030810 BOLT 4 M8x30
17 6WWV-140141-5000 PIN SHAFT 2
18 A000-140103-20000 SPRING 2
19 30300-100112 WASHER 2 @10
20 30903-0322210 COTTER PIN 2 03.2x22
21 6KMV-140600-M300 FRONT LH FOOTREST BRACKET ASSY 1
22 6KMV-140700-M300 FRONT RH FOOTREST BRACKET ASSY 1
23 6KMV-140170-8100 FOOTREST RUBBER 2
24 6KWV-140131-1000 FRONT LH FOOTREST SEAT 1
25 6KWV-140141-1000 FRONT RH FOOTREST SEAT 1
26 6KM#-140001-8001-0BP00 BALANCE BLOCK, FOOTREST 2 MAUD SPIRIT BLACK
27 6KM0-130123 BOLT 2
28 6NTG-200419 BUSHING 4
29 6KNO-140002 CUSHION RUBBER 4
30 30305-050112 WASHER 4 5
31 30102-050030860 SCREW 4 M5x30
32 6KMV-142000-M300 FRONT LH FOOTREST ASSEMBLY 1
33 6KMV-143000-M300 FRONT RH FOOTREST ASSEMBLY 1
34 6GU#-1400A0-6000-0BP00 RUBBER, LH REAR FOOTREST BOARD 1 MAUD SPIRIT BLACK
35 6GU#-1400B0-6000-0BP00 RUBBER, RH REAR FOOTREST BOARD 1 MAUD SPIRIT BLACK




F15 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

1 6KMV-150100-M301 WIRING HARNESS 1

2 806A-151302 FUSE 10A 3 10A

3 806A-151303 FUSE 6 15A

4 9RHV-150700-1000 TIE BAND, BATTERY 1

5 6090-150500 DIODE, STARTER 1

6 6KMV-151500-3000 SIDE STAND SWITCH 1

7 6NQ#-000204-6001 BOLT 1 M6x16

8 8010-150003 TIE BAND 24 5x250

9 6KMV-001300-M300 ECU RUBBER SLEEVE 1

10 30102-060012810 SCREW 2 M6x12

11 6KMV-001000-M300 ECM ASSEMBLY 1

12 6KWV-150600-1000 HORN 1

13 6WWV-047002-5000 INNER HEX SCREW M6x25 1

14 6KMV-150176-M300 LICENSE LIGHT ADAPTER CABLE 1

15 6KMV-150200-M300 START MOTOR POSITIVE/NEGATIVE CABLE 1

16 6KMV-004100-M300 OXYGEN SENSOR 1

17 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
17 SN1V-691100-1301-11 T-BOX 1

17 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
17 SN1V-691100-1501-11 T-BOX 1

17 SN1V-691100-1601-11 T-BOX 1

18 6KJC-177000-8000 REGULATOR 1

19 6WWV-046802-5000 INNER HEX SCREW M6x16 2
20 6AQV-150510-7100 STARTER RELAY 1
21 FA8V-150600-1000-10 USB OUTPUT SOCKET ASSY 1 "
22 6100-150500 RUBBER SLEEVE, FLASHER 2
23 31020902 BATTERY 1
24 CFCV-156103-2000 T-BOX CONNECTOR PLUG 1




{TR/LIGHT

GO

8%@
9
1 7

@ 6

St S

1_g] W

F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
1 6KIV-160920-8001-M1 FRONT SIDE REFLECTOR 2
2 6AQV-160110-7101 HEADLIGHT ASSEMBLY 1
2 6KMV-160100-M300-10 HEADLIGHT ASSEMBLY 1
3 6AQV-160520-7101 FRONT RH TURN LIGHT ASSEMBLY 1
4 6AQV-160510-7101 FRONT LH TURN LIGHT ASSEMBLY 1
5 6AQV-161000-7100 FLASHER 1
6 6GUV-160600-6200 LICENSE LIGHT 1
7 30202-050110 NUT 4 M5
8 6AQV-160540-7101 REAR RH TURN LIGHT ASSEMBLY 1
9 6AQV-160530-7101 REAR LH TURN LIGHT ASSEMBLY 1
10 9AWV-160910-2C01-M1 REAR REFLECTOR 1




fi% 5 B/DASHBOARD ASSY

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KMV-171000-M303 DASHBOARD 1
2 30202-060110 NUT 2 M6




#H Z4/COOLING SYSTEM

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KMV-181000-M301 RADIATOR FAN ASSY 1
2 30006-080030870 BOLT 1 M8x30
3 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 1
4 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING 1
5 30202-080110 NUT 1 GB6177_M8_TRIVALENT CHROMIUM
6 30601-212570 CLAMP 2
7 6KMV-180003-M300 RESERVOIR CONNECTING PIPE 1
8 6KMV-180100-M301 RESERVOIR ASSEMBLY 1
9 6100-180001 CLAMP B24 2
10 6KMV-180001-M300 RADIATOR WATER INLET HOSE 1
11 6KM0-180004 CLAMP B28 2
12 6KMV-180002-M300 RADIATOR WATER OUTLET HOSE 1
13 30006-060025870 BOLT 2 GB/T5789_M6x25
14 6KMV-180004-M300 RESERVOIR OVERFLOW HOSE 1
15 30601-110010 CLAMP 1 A10
16 801F-100101 TIE BAND 1
17 30006-060016810 BOLT 2 M6x16
18 30303-060010 WASHER 2 6
19 30304-060410 WASHER 2
20 8030-040800-00001 NUT CLIP M6 2 M6
21 6KMV-181200-B000 FAN MOTOR ASSY 1
22 6AQV-181500-7100 FILLER CAP ASSY 1
23 6KMV-181100-M300 RADIATOR ASSY 1
24 6KM#-181001-8001 "SHOCK ABSORBING DAMPER RUBBER 2 "
25 9060-180029 RADIATOR SLEEVE TUBE 2
26 6KMV-180100-M300-21 RESERVOIR COVER ASSY 1
27 6WWV-180011-5000 RESERVOIR DUCT 1




58

' [ A WARNING )

Failure to follow these instructions may result in serious

injury or death.

® Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine atidle for a prolonged period.

@ Always start driving at the 1" gear.

® Shut off the engine when the oil pressure indicatorgnis on.

CFMOTO,

alV! ENQF- 1900026002 BU217__J

73

F19-1 WARNING DECAL

L

4XR2

Item No.

Parts Number Parts Name(EN)

Specification

1

6NQ#-190002-6002 SAFETY WARNING INSTRUCTION LABEL




) IM &Mm, EM, %ﬂﬂ
J, BRARE, EXEEE RRATREAR,
_— — beF19-2 MOPDEL DE?AI)_ __

6KMV-190006-M300 MODEL DECAL




F19-3 L FUEL TANK LABEL

Item No. Parts Number Parts Name(EN) Qty Specification

01 6AQV-190002-7100 FUEL TANK LH LABEL 1

02 6AQV-190003-7100 FUEL TANK RH LABEL 1




Bi%T £/TOOLS

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KWV-200100-1000 VEHICLE TOOLS ASSY 1 !
2 6KMV-200300-C000 RH REAR VIEW MIRROR ASSY 1
1

6KMV-200200-C000

LH REARVIEW MIRROR ASSY




#ili& kR4 /FUEL EVAPORATION SYSTEM

1

F36 FUEL VAPORIZATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

1 6KMV-360200-M300 CANISTER 1

2 30601-111010 CLAMP 1 A1l

3 6KMV-360004-M300 FUEL VAPOR DESORPTION HOSE 2 1

4 30601-109010 CLAMP 3 A9

5 6KMV-360002-M300 FUEL VAPOR ADSORPTION HOSE 2 1

6 30601-110010 CLAMP 2 Al10

7 6WWV-360010-5000 TWO-WAY VALVE 1 "

8 6KMV-360001-M300 FUEL VAPOR ADSORPTION HOSE 1 1




250CL-C

OWNER'S MANUAL

READ THIS MANUAL CAREFULLY

F38 OWNERS MANUAL

Item No. Parts Number Parts Name(EN) Qty Specification

1 6KMV-380101-M400-12 OWNERS MANUAL 1




FEBARFILTER |

F41 AIR FILTER

Item No. Parts Number Parts Name(EN) ty Specification

1 0DMV-110000-3002 AIR FILTER ASSY 1

2 30105-050012430 SCREW 4

3 0DM0-110200 CLAMP ASSY 1

4 0DMV-112100-3000 AIR FILTER ASSY 1

5 0DMV-110000-3000-20 PLUG 1

6 0DMO0-110010-10000 OIL STORAGE HOSE 1

7 0DM0-110012 PLUG, OIL STORAGE HOSE 1

8 0DM0-110009 BREATHER HOSE 1

9 30601-116520 CLAMP A16.5 2

10 30601-120030 CLAMP A20 1 A20
11 30601-110020 CLAMP A10 1

12 30601-210530 CLAMP B10.5 1 B10.6
13 30006-060020810 BOLT 2 M6x20




iR/} RRIRIGHT CRANKCASE |

EO1-1 RIGHT CRANKCASE

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DNV-012010-4000-0BP00 RH CRANKCASE ASSY 1
02 30498-01500 ROLLER BEARING 1 15x42x13
03 30499-02506 BEARING 1
04 30499-03001 BEARING 1
05 0010-090005-0010 BOLT M6x16 2 M6x16
06 30305-060112 WASHER 2 o6
07 30499-02010 BEARING 1 20x52x15
08 30498-01700 ROLLER BEARING 1 17x40x12
09 01A0-012010-00001 SCREW 4
10 0DM0-012001 VENTILATED COVER PLATE 1
11 30105-050012890 SCREW M5x12 2 M5x12
12 0A70-013004 PLUG 1
13 30800-01405 CIRCLIP FOR HOLE 1 14A
14 0800-073004 SPRING SEAT, RELIEF VALVE 1
15 01A0-012007 SPRING, RELIEF VALVE 1
16 0DM0-012003 CORE, RELIEF VALVE 1
17 0DM0-012002 RESTRICTION PLUG 1
2

18

0020-011018-00001

BOLT




e i/ K ULEFT CRANKCASE ASSY

E01-2 LEFT CRANKCASE

Item No. Parts Number Parts Name(EN) ty Specification
01 0DNV-011010-4000-0BP00 LH CRANKCASE ASSY 1
02 0010-013010-0010 BOLT M6x50 4 M6x50
03 0020-011018-00001 BOLT 9
04 0DM0-011030 OIL STRAINER 1
05 01A0-012009 SCREEN SPRING 1
06 01A0-012003 0O-RING 1 35x3.5
07 01A0-012002-0D600 FILTER COVER 1 DARK NIGHT BLACK
08 0700-065220 OIL SEAL 1 13x22x5.5
09 30403-01300 BEARING 1 13x19x12
10 0180-011500 MAGNETIC DRAIN BOLT 1 M12x1.5
11 0010-021014 WASHER 12 1 12
12 30800-04005 CIRCLIP FOR HOLE 1
13 0DM0-011007 OIL SEAL 1 22x38x7
14 01A0-012010-00001 SCREW 1
15 0700-011103 PIPE BREATHER 1
16 0010-090005-0010 BOLT M6x16 1 M6x16
17 0DM0-011060 SPEED SENSOR PLUG 1
18 30410-00800 ROLLER 4
19 0DM0-011050 BEARING 17x27x13 1
20 0DM0-011005 OIL RETURN PIPE,ENGINE 1
21 30499-02201 BEARING 1
22 30499-03501 BEARING 1
23 30498-01500 ROLLER BEARING 1 15x42x13
24 0DM0-011006 0O-RING 1 13x2




{4 & BURIGHT SIDE COVER ASSY

E01-3 RIGHT SIDE COVER (SLIPPING CLUTCH-VAVE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DMV-013010-3000-0D600 RH SIDE COVER ASSEMBLY 1 DARK NIGHT BLACK
02 30410-00800 ROLLER 2
03 30502-018000F O-RING 1
04 0DM0-013002 WATER PIPE 1
05 30800-02205 CIRCLIP FOR HOLE 1 22
06 0DM0-013007 OIL SEAL,CRANKCASE 1
07 0A70-013004 PLUG 1
08 01A0-012010-00001 SCREW 2
09 0DM0-013001-00001 RH SIDE COVER GASKET 1
10 30403-01200 BEARING 2 12x16x10
11 0010-080009 OIL SEAL 1 12x20x5
12 0700-013007 WASHER 1 12.5x18.5x0.6
13 0DMO0-013012-40000 RETURN SPRING, CLUTCH CONTROL ROD 1
14 0DM0-013300-40000 CLUTCH CONTROL SHAFT ASSY 1
15 0110-013030 O-RING 1 18x3.55
16 0700-013008 PLUG, OIL FILLING 1
17 0010-060012-0010 BOLT M6x30 11 M6x30
19 0010-023010-0010 BOLT M6x20 3 M6x20
20 0DMO0-013003-0HB01 STRAINER COVER 1
20 0DM0-013003-0D601 OIL FILTER COVER 1 DARK NIGHT BLACK
21 30502-057000F O-RING 57x3 1 57x3
22 0DMO0-013009 SPRING, FILTER ELEMENT 1
23 0DM0-013200 OIL FILTER ASSY, ENGINE 1
24 0DM0-013008 INSTRUCTION LABEL, OIL FILLING 1
24 0DMO0-013008-10000 INSTRUCTION LABEL, OIL FILLING 1
25 0700-013100-00001 VIEWER, OIL LEVEL 1
26 0700-012201 O-RING 1 5x2
27 0HU0-013009 RETAINER 1




{4 & BURIGHT SIDE COVER ASSY

E01-3 RIGHT SIDE COVER (SLIPPING CLUTCH-VAVE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DMV-013010-3000-0D600 RH SIDE COVER ASSEMBLY 1 DARK NIGHT BLACK
02 30410-00800 ROLLER 2
03 30502-018000F O-RING 1
04 0DM0-013002 WATER PIPE 1
05 30800-02205 CIRCLIP FOR HOLE 1 22
06 0DM0-013007 OIL SEAL,CRANKCASE 1
07 0A70-013004 PLUG 1
08 01A0-012010-00001 SCREW 2
09 0DM0-013001-00001 RH SIDE COVER GASKET 1
10 30403-01200 BEARING 2 12x16x10
11 0010-080009 OIL SEAL 1 12x20x5
12 0700-013007 WASHER 1 12.5x18.5x0.6
13 0DMO0-013012-40000 RETURN SPRING, CLUTCH CONTROL ROD 1
14 0DM0-013300-40000 CLUTCH CONTROL SHAFT ASSY 1
15 0110-013030 O-RING 1 18x3.55
16 0700-013008 PLUG, OIL FILLING 1
17 0010-060012-0010 BOLT M6x30 11 M6x30
19 0010-023010-0010 BOLT M6x20 3 M6x20
20 0DMO0-013003-0HB01 STRAINER COVER 1
20 0DM0-013003-0D601 OIL FILTER COVER 1 DARK NIGHT BLACK
21 30502-057000F O-RING 57x3 1 57x3
22 0DMO0-013009 SPRING, FILTER ELEMENT 1
23 0DM0-013200 OIL FILTER ASSY, ENGINE 1
24 0DM0-013008 INSTRUCTION LABEL, OIL FILLING 1
24 0DMO0-013008-10000 INSTRUCTION LABEL, OIL FILLING 1
25 0700-013100-00001 VIEWER, OIL LEVEL 1
26 0700-012201 O-RING 1 5x2
27 0HU0-013009 RETAINER 1




E02-1 CYLINDER HEAD COVER

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DM0-021100 CYLINDER HEAD COVER SEAL RING ASSY 1
02 0DM0-021001-0BP00 CYLINDER HEAD COVER 1 MAUD SPIRIT BLACK
03 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 4
04 0700-021003-00001 CYLINDER HEAD COVER BOLT 4 GALVANIZED TRIV
05 0DM0-178000 IGNITION COIL 1
06 0DM0-021002 PRESS PLATE 1
07 0010-021019-0010 BOLT M6x12 1 M6x12




S5 ERCYLINDER HEAD

E02- 2 CYLINDER COVER

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DMO0-022200-1BP00 CYLINDER BODY ASSY 1
02 0DMO0-022400 THERMOSTAT ASSY 1
03 0DMO0-022005-0BP00 THERMOSTAT CAP 1
04 0010-023010-0010 BOLT M6x20 2 M6x20
05 018B-022810 WATER TEMPERATURE SENSOR 1
05 0DMV-022009-2100 WATER TEMPERATURE SENSOR 1
06 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY 1
07 0DMO0-022300 CLAMP, CONNECTING PIPE 1
08 0180-022003-00001 STUD 2
09 0010-080013-0010 BOLT M6x22 2 M6x22
10 0DMO0-024500-10001 TENSIONER ASSY 1
11 0DMO0-024011 SEALING GASKET, TENSIONER 1
12 0060-022001 O-SEAL RING 1 10x1.6
13 0JYA-023001-00001 HEX FLANGE BOLT 1 M6x6@GALVANIZED TRIVALEN
14 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 1
15 0DMO0-022008-00001 CYLINDER HEAD DAMPING BOLT 1
16 0010-011016-00001 BOLT 2 M6x125
17 0700-170200 SPARK PLUG 1
18 0700-022013-00001 CYLINDER HEAD BOLT 4 M10x158@GALVANIZED TR
19 0700-022016 WASHER 10.5x19x2.3 4 10.5x19x2.3
20 0DM0-022100 GASKET KIT, CYLINDER HEAD 1




SHIRHESECYLINDERSPSTON

E02-3 CYLINDER & PISTON

Item No. Parts Number Parts Name(EN) Qty Specification

01 0DM0-023001-10000 SEAL GASKET, CYLINDER 1

02 0DMO0-023100-0BP11 CYLINDER BODY ASSY 1 MAUD SPIRIT BLACK@MARK 1
02 0DMO0-023100-0BP21 CYLINDER BODY ASSY 1 MAUD SPIRIT BLACK@MARK 2
03 30410-00800 ROLLER 2

04 0110-040006-0050 CIRCLIP, PISTON PIN 2

05 0DMO0-040008 PISTON PIN 1

06 0DMO0-040007-00011 PISTON 1 MARK 1

06 0DMO0-040007-00021 PISTON 1 MARK 2

07 0DMO0-040100 PISTON RING ASSY 1




R UARICAISHAT |

E02-4 CAMSHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-021019-0010 BOLT M6x12 1 M6x12
02 0DMO0-024002 STOPPER, CHAIN GUIDE 1
03 0DMO0-024008 CHAIN GUIDE 1
04 0DMO-024009 CHAIN GUARD 1
05 0DMB-024002 TENSIONER PLATE 1
06 0DMB-024001 THREADED SHAFT PIN 1
07 0DM0-024300 TIMING CHAIN 1
08 0DMO0-024005 CHAIN GUIDE BLOCK 1
09 0DMO0-024200-10000 CAMSHAFT, AIR EXHAUST 1
10 0700-022005-0090 TAPPET 4 t=3.38
10 0700-022005-0100 TAPPET 4 t=3.40
10 0700-022005-0110 TAPPET 4 t=3.42
10 0700-022005-0120 TAPPET 4 t=3.44
10 0700-022005-0130 TAPPET 4 t=3.46
10 0700-022005-0140 TAPPET 4 t=3.48
10 0700-022005-0150 TAPPET 4 t=3.50
10 0700-022005-0160 TAPPET 4 t=3.52
10 0700-022005-0170 TAPPET 4 t=3.54
10 0700-022005-0180 TAPPET 4 t=3.56
10 0700-022005-0190 TAPPET 4 t=3.58
10 0700-022005-0200 TAPPET 4 t=3.60
10 0700-022005-0210 TAPPET 4 t=3.62
10 0700-022005-0220 "TAPPET 4 t=3.64"
10 0700-022005-0230 TAPPET 4 t=3.66
10 0700-022005-0240 TAPPET 4 t=3.68
10 0700-022005-0250 TAPPET 4 t=3.70
10 0700-022005-0260 "TAPPET 4 t=3.72"
10 0700-022005-0270 TAPPET 4 t=3.74
10 0700-022005-0280 TAPPET 4 t=3.76
10 0700-022005-0290 TAPPET 4 t=3.78
10 0700-022005-0300 TAPPET 4 t=3.80
10 0700-022005-0310 TAPPET 4 t=3.82
10 0700-022005-0320 TAPPET 4 t=3.84
10 0700-022005-0330 TAPPET 4 t=3.86
10 0700-022005-0340 TAPPET 4 t=3.88
10 0700-022005-0350 "TAPPET 4 t=3.90"
10 0700-022005-0360 TAPPET 4 t=3.92
10 0700-022005-0370 TAPPET 4 t=3.94
10 0700-022005-0380 TAPPET 4 t=3.96
10 0700-022005-0390 TAPPET 4 t=3.98
10 0700-022005-0400 "TAPPET 4 t=4.00"
10 0700-022005-0410 "TAPPET 4 t=4.02"
10 0700-022005-0420 TAPPET 4 t=4.04
10 0700-022005-0430 TAPPET 4 t=4.06
10 0700-022005-0440 TAPPET 4 t=4.08
10 0700-022005-0450 TAPPET 4 t=4.10
10 0700-022005-0460 TAPPET 4 t=4.12
10 0700-022005-0470 TAPPET 4 t=4.14
10 0700-022005-0480 TAPPET 4 t=4.16
10 0700-022005-0490 TAPPET 4 t=4.18
10 0700-022005-0500 TAPPET 4 t=4.20
10 0700-022005-0510 TAPPET 4 t=4.22
10 0700-022005-0520 TAPPET 4 t=4.24
10 0700-022005-0530 TAPPET 4 t=4.26
10 0700-022005-0540 TAPPET 4 t=4.28
10 0700-022005 TAPPET 4
11 0700-022004 LOCK CLIP, VALVE 8
12 0700-022003 UPPER SEAT, VALVE SPRING 4
13 0700-022007-10000 SPRING, VALVE 4 HANG ZHOU SPRING
14 0700-022006 LOWER SEAT, VALVE SPRING 4
15 0700-022400-1000 SEAL RING, VALVE STEM 4
16 0DMO0-022002-00001 AIR EXHAUST VALVE 2
17 0DMO0-022001-00001 AIR INTAKE VALVE 2
18 0DM0-024100-10000 CAMSHAFT, AIR INTAKE 1




R USMMAGNETO

EO03 MAGNETO
Item No. Parts Number Parts Name(EN) Qty Specification
01 0DM0-031000-10001 MAGNETO ROTOR ASSY 1
01 0DM0-031000-10001-M1 MAGNETO ROTOR ASSY 1
02 0060-030003-00001 INNER HEX BOLT 3
03 0DMV-032000-0001 MAGNETO STATOR ASSY 1
03 0DMV-032000-2700 MAGNETO STATOR ASSY 1
03 0DMV-032000-0000-M1 MAGNETO STATOR ASSY 1
03 0DMV-032000-2700-M1 MAGNETO STATOR ASSY 1
04 30102-050012810 SCREW 2 M5x12@COLOR ZINC TRIVALENT CHROMIUM
05 0DM0-030001 CABLE FIX BRACKET, TRIGGER 1




Vid

E04 CRANKSHAFT&CONNECTING ROD

Item No. Parts Number Parts Name(EN) Qty Specification

01 0700-040001-20000 BOLT M12x1.25x45 1

02 0700-040002-00001 WASHER 1 12.5x33x5

03 0DM0-041000-00014 CRANK CONNECTING ROD SUB ASSY 1 MARK A

03 0DMO0-041000-00024 CRANK CONNECTING ROD SUB ASSY 1 MARK B

04 0010-040006 WOODRUFF KEY 1

05 0DMO0-040009 WOODRUFF KEY 1

06 0DM0-040002 OUTPUT GEAR 1

07 0DM0-040003 CIRCLIP16 1

08 0110-040001-00002 NUT 1




BARERICLUTCH ASSY \

1011

1349131213413

E05-C CLUTCH (SLIPPING CLUTCH - VAVE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DMO0-050004 WASHER 20x37x2 1
02 0DM0-050003 SHAFT SLEEVE 1
03 0DMO0-050000-40000 CLUTCH ASSY 1
04 30400-00802 BEARING 1
05 0DMO0-050001-40000 ROD 1
06 0DMO0-052008-40000 BOLT M6x30 3
07 0DMO0-052001-40000 LIFT-SLAB 1
08 0DM0-052002-40000 PRESS SPRING 3
09 0DMO0-051000-00001 PRIMARY DRIVEN GEAR ASSY 1
10 0DMO0-052300-00001 FRICTION DISC ASSY 1 2
11 0DM0-052007 DRIVEN DISC 2 1
12 0DM0-052005 DRIVEN DISC 1 3
13 0DN0-052200 FRICTION DISC ASSY 4
14 0DM0-052004-10000 BELLE SPRING 1
15 0DMO0-052003-10000 SPRING SEAT 1
16 0DMO0-052009-40000 DRIVEN DISC 3 1




E06-1 TRANSMISSION (1)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0A70-065001-00001 GEARSHIFT CAM BOLT 1
02 0DMO0-065100-00001 SWING ARM, GEARSHIFT 1
03 0700-064001 WASHER 1 6.3x16.3x1.2
04 0DM0-065001 SPRING, SWING ARM, GEARSHIFT 1
05 30004-060016130 BOLT M6x16 1 M6x16
06 0DM0-064002 GEARSHIFT DRUM CAM 1
07 30406-00303 NEEDLE BEARING 2
08 0DM0-064001-00001 SHIFT DRUM 1
09 0A70-064003 SPRING 2
10 0A70-064004 GEAR SWITCH CONTACTOR 2
11 0A70-060014 O-RING 1 26.2x2.4
12 0DMV-066000-2701 GEAR CONTACTOR 1
13 0010-030002-00001 BOLT 2
14 0DM0-063000 SHIFT LEVER ASSY 1
15 0DM0-063001-00001 RETURN SPRING, GEARSHIFT 1
16 0DM0-063002-00001 SHIFT POSITION SPRING PIN 1
17 30801-01405 CIRCLIPS FOR SHAFT 1 14
18 0DM0-063003-00001 WASHER 2
19 0DM0-060006 SHIFT FORK, RH 1
20 0DMO0-060005 SHIFT FORK, MID 1
21 0DMO0-060004 SHIFT FORK, LH 1
22 0DMO0-060003 FORK SHAFT 1




B2 RITRANSMISSION ASSY |

=

E06-2 TRANSMISSION (2)

Item No. Parts Number Parts Name(EN) ty Specification

01 0110-040001-00002 NUT 1

02 0DM0-040003 CIRCLIP16 2

03 0DMO0-061001 DRIVE SHAFT 1

04 0DM0-061006 WASHER 20x27x1 2

05 0DM0-061007 BUSHING 20x23x17.2 1

06 0DMO0-061004 5TH GEAR, DRIVE 1 26
07 0DM0-061008 SPLINE WASHER 20x26x1.6 2

08 0DM0-061012 CIRCLIPS FOR SHAFT 20 2

09 0DMO0-061003 3RD<(>&<)>4TH GEAR, DRIVE 1

10 0DMO0-061009 SPLINE SLEEVE 23 1

11 0DMO0-061005 6TH GEAR, DRIVE 1 27
12 0DMO0-061002 2ND GEAR, DRIVE 1 17
13 0DMO0-061011 WASHER 17x26x1 1

14 0DMO0-062021 LOCK WASHER 17x28x1 1

15 0DMO0-062002 1ST GEAR, DRIVEN 1

16 0DM0-062019 BUSHING 20x23x10.5 1

17 0DMO0-062018 WASHER 20 1

18 0DMO0-062006 5TH GEAR, DRIVEN 1

19 0DMO0-062017 CIRCLIPS FOR SHAFT 25 1

20 0DMO0-062016 SPLINE WASHER 25x31x1 1

21 0DM0-062005 4TH GEAR, DRIVEN 1

22 0DMO0-062015 SPLINE SLEEVE 25x10 1

23 0DM0-062014 LOCK WASHER 25 1

24 0DMO0-062013 SPLINE WASHER 25x42x1.6 1

25 0DMO0-062004 3RD GEAR, DRIVEN 1 33
26 0DM0-062012 BUSHING 25x28x10 1

27 0DMV-062001-3000 COUNTERSHAFT 1

28 0DM0-062011 WASHER 25x32x1 1

29 0DMO0-062007 6TH GEAR, DRIVEN 1

30 0DM0-062008 WASHER 22x29x1 2

31 0DM0-062009 BUSHING 22x25x11 1

32 0DMO0-062003 2ND GEAR, DRIVEN 1 36
33 0DMV-060010-3000 DRIVE PULLEY ASSY 1

34 0010-051004 WASHER 1 14x28x%2
35 0110-051007-00002 NUT M14x1.5 1

36 0DMV-062000-3000 COUNTERSHAFT ASSEMBLY 1

37 0DMO0-061000 MAIN SHAFT ASSY 1




FERAISIOLL PUP |

EO07 OIL PUMP

Item No. Parts Number Parts Name(EN) ty Specification

01 30802-00805 SPLIT WASHER 1 8

02 0800-011005 WASHER 10 2 10
03 0DMO0-070003 GEAR, OIL PUMP 1

04 30406-00300 ROLLER NEEDLE 1 P3x21.8
05 0010-090005-0010 BOLT M6x16 3 M6x16
06 0DMO0-070002 COVER, OIL PUMP 1

07 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
08 0DMO0-070001 SHAFT,OIL PUMP 1

09 0DM0-070100 ROTOR ASSY, OIL PUMP 1

10 30406-00304 ROLLER NEEDLE 1




KRB WATERPUP |

Vi

E0O8 WATER PUMP

Item No. Parts Number Parts Name(EN) ty Specification
01 0180-013208-0010 BOLT M6x45 3 M6x45
02 0010-023010-0010 BOLT M6x20 2 M6x20
03 0010-060009 WASHER 6 1 6
04 0DMV-080100-3000-0D600 WATER PUMP COVER ASSY 1 DARK NIGHT BLACK
05 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
06 0DM0-080003 SEAL RING, WATER PUMP COVER 1
07 0DM0-080002 IMPELLER, WATER PUMP 1
08 01A0-013005 O-SEAL RING 1 13x2
09 0JWA-081000 WATER SEAL ASSY 1
10 0010-080009 OIL SEAL 1 12x20x5
11 30400-01207 ROLLER BEARING 2
12 0DM0-080001-00001 SHAFT, WATER PUMP 1




FEHRASTARTING SYSTEM |

EQ9 STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0DM0-090007 SPACER RING 1
02 0DMO0-092000-00001 GEAR ASSY, STARTING MOTOR 1
03 0DM0-090001 WASHER 27x44x1 1
04 30102-060016810 SCREW 6 M6x16
05 0DM0-091000 OVERRIDING CLUTCH ASSY 1
06 0800-011202 SHAFT, BREATHER 1
07 0DMO0-090004 BUSHING, MIDDLE GEAR 1
08 0DMO0-090002-00001 STARTING GEAR 1
09 0DMO0-090006 DUAL GEAR 1
10 0DMO-090005 AXLE, DUAL GEAR 1
11 0DM0-093000 STARTING MOTOR 1
12 0010-021017-0010 BOLT M6x25 2 M6x25




i 3 BALANCE AsSY

E16 BALANCER SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
05 0DM0-160002 WASHER 20x5x1.5 1
06 0DMO0-162000-00010 DRIVEN GEAR ASSY, BALANCER SHAFT 1 A GROUP
06 0DM0-162000-00020 DRIVEN GEAR ASSY, BALANCER SHAFT 1 B GROUP
08 0DM0-160000-10010 "BALANCE SHAFT ASSY 1 "
08 0DMO-160000-10020 BALANCER SHAFT ASSY 1 B GROUP




U HARMHATHROTTLE 8INJECTOR |

Vi

E17-A THROTTLERINIJECTOR

Item No. Parts Number Parts Name(EN) ty Specification
01 0DMV-173000-1000 THROTTLE BODY ASSY 1
02 ODN0-171000 FUEL INJECTOR 1
03 0DM0-173002 CIRCLIP 1
04 0DMO0-173001 INJECTOR CAP 1
05 0700-012013-00002 BOLT 1
06 0DM0-022300 CLAMP, CONNECTING PIPE 1
07 0DM0-022006 CONNECTING PIPE, THROTTLE BODY 1




